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Pos | Art-No |Description Total [Pos | Art-No |Description Total
1 | 719-323 |Rubber foot &32x26 4x | 20 | 719-332 |Cover front right 1x
2 | 719-324 |Pendulum hook set 2x | 21 | 719-335 |Cover front left 1x
3 | 719-325 |Cross arm mast 1x 22 | 719-333 |Cover backside 2x
4 | 719-311 |Grinder motor compl. with switch, capacitor, lead 1x 23 | 718-227 |PH-Screw M5x10 16x
5 | 719-027 |Switch with cover 1x | 24 | 718-228 |Distance bolt M5x35 8x
6 | 719-004 |Guard ring 2x | 25 | 718-219 |Washer @5.3/15/1.5 8x
7 | 719-318 |Spanner for 1" nut 1x | 26 | 719-317 |Guard ring holder left 1x
8 | 719-021 |Spare disc Acutecc (without emery) 2x | 27 | 719-317-01 |Guard ring holder right 1x
9 | 719-062 |Grinder handle 1x | 28 | 718-229 |Hexagon head screw M8x25 2x
10 | 719-326 |Capacitor 35 pF 1x 29 | 719-314-03 |Tube nut 2x
11 | 719-005 |Left hand nut 1" 1x 30 | 719-314-02 |Cross arm collet 2x
12 | 719-006 |Right hand nut 1" 1x
13 | 719-007 |Shaft washer &1" 2x

719-010 |Spare disk set with clamp plate 1x
719-016 |Spare clamp plate 1x
16 |719-319-01 |PH-Screw M16x16 2x
17 |719-319-04 |Cap nut M6 2x
18 [719-312-01|PT-Screw @6x40 8x
19 | 718-221 |Hexagon head screw M6x16 8x

Dezember 2022 / B copyright© Heiniger AG, CH-Herzogenbuchsee / Spare parts list



